= = T

U N E DEPARTMENT OF RESOURCE ENGINEERING

S A | Resource Engineering 422-1/622-1

: | Water Quality Management:
R 2 - Notes - Volume I

RE
R

“w

&

> ;

“ .

MA-9aRE- 10173

The University of New England, Armidale, NSW, 2351




THE UNIVERSITY OF NEW ENGLAND

RESOURCE ENGINEERING 422-1/622-1

Water Quality Management

. 1992 ASSIGNMENT SUMMARY
f Assignment Date Description
No. (to be posted by
1 Friday, 14th August 1992 2000 Word Essay
2 Friday, 11th September 1992 Problem Exercises
L\
. a‘
7

This Assignment Summary can be detached for your notice-board.

T R o JETIE. T L S ey t
S

SR I I T & Pl s S R :

AL RPN T :

MOV WATES SLL ALY
R .‘\'\.D The Huigue
L g0 e 141/142
¥ 5,\/ 10 la\j -~ l
[...]
change in dilution or pollution load in the reach between the point of
input and the point of interest. This original Streeter-Phelps model
is now considered over-simplified because it does not take into
account the following phenomena

dispersion of material making it less concentrated

bottom deposits exerting an oxygen demand

sedimentation of solid material lowering the oxygen demand
addition of runoff material adding to the oxygen demand
respiration and photosynthesis of green plants

effects of ultra-violet radiation

dilution by inflow or concentration by evaporation

riffles, waterfalls etc. increasing oxygenation potential
nitrification of ammonia resulting in an increased oxygen
demand.

* ¥ % X X XN % ¥



REFERENCES

FURTHER READING

For a model to be complete, all the factors must be incorporated into
the formulation unless specific conditions prevail whereby one or
some factors may be neglected.

American Public Health Association 1985 Standard Methods fbr
the Examination of Water and Wastewater . 16th edition.

Streeter HW. & Phelps E.B. 1925 U.S. Pub. Health Bull., 146
Tchobanoglous, G. & Schroeder, E.D. 1985 Warer Quality:

Characteristics Modeling Modification. Water Quality Management
Volume 1, Addison Wesley. [Dixson 363.7394/T252w]

Hammer, M.J. Water and Wastewater Technology. Wiley.



WASTEWATER TREATMENT METHODS

2.1 WATER NEEDS

After air, a human's most basic physical need is potable water. If
we supply water to a community, it follows that we must dispose of
wastewater in a controlled manner to provide a healthy environment
in which to live. Excretal contamination of drinking water leads to
intestinal and other diseases such as cholera, typhoid and gastro-
enteritis. These diseases are still prevalent in parts of South East
Asia, Africa and Latin America. Today, gastro-enteritis is also
common in developed countries like Australia, but this is mainly due
to food contamination.

2.2 COMPOSITION OF SEWAGE

Sewage is the wastewater of a community. It may be purely
domestic in origin or it may contain some industrial or agricultural
wastewater. In combined sewers, washings from streets, roofs and
yards are added. Some of the wastes are carried in suspension,
others go into solution, others exist in the colloidal state.

Sewage contains

* faecal and urinous matter
* wash waters

inorganic grits
organisms

*

»*
¥ trade effluents
K

extaneous matter,

The specific gravity of sewage is very nearly equal to that of water
since 99.9% of sewage is water so no modifications to hydraulic
formulae are necessary in engineering calculations.



10

Sewage
99.9% 0.1%
Water Solids
70% 30%
Organic Inorganic
(mineral matter)
65% 25% IIO% |
proteins  carbohydrates fats  grit salts metals

Fig. 2.1 Composition of sewage

The compounds, particularly proteins and carbohydrates, form an
excellent diet for bacteria whose voracious appetite for food is
exploited by environmental engineers in the biological treatment of
sewage. Faeces (and sometimes urine) are a dangerous component
of wastewater, not so much because of the items in Table 2.1, but
- because of the many millions of intestinal bacteria and smaller
numbers of other organisms. The majority of these organisms are
harmless — indeed some are beneficial — but an important minority is
able to cause a wide range of human discases.

Table 2.1 Composition of human excreta

ITEM FAECES URINE
Quantity (wet) - g/cap.d 135 -270 1000 - 1300
Quantity (dry solids) - g/cap.d 35-70 50-70
Approximate composition % %
Moisture 66 - 80 93 - 96
Organic matter 88 - 97 65 - 85
Nitrogen 50-70 15-19
Phosphorus (as P20s) 30-54 25-50
Potassium (as K20) 10-25 3.0-45
Carbon 44 - 55 11-17
Calcium (as Ca0) 4.5 4.5 -6.0




11

Sewage usually contains a wide variety of chemicals: detergents,
soaps, fats and greases of various kinds, pesticides, anything in fact
that goes down the kitchen sink and that includes such diverse items
as

*

sour milk

vegetable peelings

tea leaves and coffee grounds

soil (arising from the preparation of vegetables)
sand (used to clean cooking utensils)

® ¥ #* #

Industrial wastewaters vary in composition with industrial
operations. They can be heavily laden with organic or mineral
matter, or with corrosive, poisonous, flammable or explosive
substances. Some are so objectionable that they should not be
admitted to the public sewerage system.

* Fats, lime, hair and fibres adhere to sewers and clog them.

* Acids and hydrogen sulfide destroy cement, concrete and metals.

* Hot wastes crack tile and masonry conduits.

* Poisonous chemicals disrupt biological treatment, kill useful
aquatic life and endanger water supplies.

* Fertilising elements add to the eutrophication.

* Flammable or explosive liquors imperil the structures through
which they flow.

* Toxic gases or vapours are hazardous to workmen and operators
of sewage works, and occasionally also to householders.

If the concentration of waste matter in sewage is high, then it is said
to be a strong sewage as judged by the 5-d biochemical oxygen
demand. The strength of the sewage from a community is governed
to a very large degree by its water consumption. In Australia where
the water consumptiop is a high 350 to 450 L/cap.d, sewage
strength is weak (BODs =140 to 200 mg/L); in tropical countries
where the water consumption could be to 100 L/cap.d, the
sewage strength is likely to be strong (BOD; =400 to 700 mg/L).
The normal classification is

STRENGTH BOD? (mg/L)
Weak ' <200
Medium . 350
Strong . : , 500
Very strong >750

The other factor determining the strength of domestic sewage is the
BOD produced per person per day; this also varies from country to
country as a result of differences in wealth, diet and habits of the
population,



12

Some ﬁgures which have been obtained for the daily per capita
BOD,; confributions are

Kenya 23¢g
Zambia 36g
S.E. Asia 43 g
Rural France _ ' 24-34¢g
India _ 30-45g
Holland 45-54¢g
U.S.A. _ 45-78 g
U.K. - 50-59¢g
Germany ' : 60-70g
Australia _ - 50-100g

A suitable design value for tropical developing countries is probably
about 40 g/cap and for Australian conditions is about 70 g/cap.

Sewage should be treated before its ultimate disposal to a receiving
water in order to

* reduce the spread of communicable diseases caused by pathogenic
organisms in the sewage and

* to prevent the pollution of surface and ground water for other uses
and users.

Sewage is conveyed in pipes, known as sewers, from places of
production to its place of treatment and disposal. Except when
sewage is treated in a septic tank which are situated close to the
house from where the sewage originates, the pipework is usually
considerable in quantity and cost.

In general, wastewater flow rates are quite similar to water demand
rates, with two exceptions

* water used for lawns, shrubs, and gardens generally does not
enter the sanitary sewer and

* when sewer pipes are located below the water table, substantial
infiltration may occur resulting in a wet weather flow rate
much higher than the dry weather flow.

Domestic dry weather flow is composed of the wastes from sinks,
baths, showers, toilets, and other sources found in houses.
Approximately 80% of the domestic water use becomes wastewater,
but other sources (industrial discharges, infiltration etc.) often
produce wastewater flow rates that are greater than the water use
rates. The mean rate of flow in a sewer measured over a normal 24
hour period is termed the 'dry weather flow'.



13

Example

A population of 50 000 people using 400 L/cap.d in their dwellings
and contributing an average BOD of 80 g/cap.d

Volume of sewage = 50 000 x 400 x 10-3 = 20 000 m3/d
BOD =50000x 80 =4 x 106 g/d

Industrial wastewater, 150 m3/d with BOD = 3000 g/m3
BOD = 150 x 3000 = 0.45 x 106 g/d

. 4 x 106 +0.45 x 106

Typical wastewater flows from residential areas are given in
Table 1.10 on page 23 of Tchobanoglous & Schroeder (1985).

2.3 SEWAGE TREATMENT METHODS

Conventional treatment is the term used to describe the standard
method of sewage treatment used in many places, especially in
temperate climates. It comprises of five different sections of
treatment.

* preliminary treatment (i.e. removal of coarse material and grit)
* primary treatment (i.e. sedimentation)

* secondary treatment (i.e. biological )

* tertiary treatment (i.e. effluent polishing)

* sludge treatment and disposal.



14

Paw Bawage Input
Screens :
L
=
)
Comminutor (grinder) %
7]
L=
\ =
)
©
Grit chamber =
E
©
bl
Flow measuramaent o
fiume
Liquid effiuent o
(5]
E
=
Primary sedimentation [

Sludge thickenar-
primary digestion

Trickling
fillers/
Actvated
shudge

©  Swdge digestion process b

a tank

A7)

-]

2 Humus mrks - secondary

& sedimeniation

]

..E“.,. Siudge drying

@ bods '--__-...- [ Y

- [

S ; 1 Polishing lagoon g

3 v ' ]

UJ ] a_,
Sludge removed and 1 -
sprond on land

Troated sffuent discharged 1o local
watercourses

Fig. 2.2 Flow chart for typical sewage treatment plant

2.3.1 Screening

Raw wastewaters may contain gross extraneous suspended and
floating matter which may damage or interfere with the operation of
pumps and treatment plant equipment as well as choke small
diameter pipes. Screens are usually installed at the inlets to
wastewater treatment plants,



15

Coarse solids are removed by a series of closely spaced, mild steel
bars placed across the flow. The velocity through the screen should
be greater than 0.3 m/s in order to prevent deposition of grit but less
than 1.0 m/s so that solids already trapped on the screen are not
dislodged. The spacing between the bars is usually 20 to 50 mm
and the can be of a number of shapes in cross-section.

At small works, screens are raked by hand and, in order to facilitate
this, the screens are usually inclined at 60° to the horizontal. The
submerged area of hand-raked screens is calculated on an empirical
basis of 0.15 to 0.20 m2 per 1000 people and this assumes that the
screens are raked at least twice each day. A typical simple hand-
raked screen is shown in Fig. 2.3 (a).

For flows greater than 200 m3/d, mechanically cleaned screens are
preferred since they can be cleaned more frequently. When the
difference in water levels upstream and downstream of the screens
(head loss) reaches a predetermined value, the automatic cleaning
device is activated and screenings are removed. Screenings are
disposed of either by burial or are macerated and returned to the
sewage flow downstream of the screens. See Fig. 2.3(b).

Parallel ‘ Peﬂora_fad
screenings
platform

Head loss

f ——
= "= Effluent

Fig. 2.3(a) Manually-raked bar screen
(from Barnes et al, 1981)



2.3.2 Comminution

2.3.3 Grit Removal

2.3.4 Sedimentation

16
Drive

Automatic

cleaning device

/- Screenings trough

Continuous
chain scraper

Raking tynes—\

-

N

influent .,

L

Fig. 2.3(b) Mechanically-raked bar screen
(from Barnes et al, 1981)

An alternative to a mechanically-cleaned bar screen is the
comminutor. It is a shredding machine which cuts up sewage solids
as they pass. It consists of a hollow, cast iron drum which is
continuously rotated about its vertical axis. The wastewater passes
into the drum through slots and is discharged from the bottom of the
unit. Comminutors are not suitable for fibrous sewage.

Grit (detritus) is the heavy inorganic fraction of sewage solids
consisting of sand, gravel and other solid materials that have specific
gravities substantially greater than those of the putrescible organic
solids. Grit removal is usually achieved by differential settlement in
grit chambers, in which the flow velocity is controlled to 0.3 m/s
(x 25%) so that the grit particles are removed while organic solids
are retained in suspension. On the basis of the method used to
control velocity, three main types of grit chamber may be identified

* constant velocity grit channels, in which longitudinal flow
velocity is controlled hydraulically

* aerated grit chambers, in which a helical rolling motion is induced
by the controlled introduction of air along one side of the
chamber

* mechanically-stirred tanks in which rotary motion is produced
by a system of paddles mounted on a vertical shaft in a
cylindrical chamber.

Basically sedimentation is the influence of gravity on suspended
particles heavier than water, moving them downwards with a



17

velocity which depends upon their size, shape, weight and frictional
resistance, and the viscosity of water.

Buochy Force Drag Force

Gravitational Force

Fig. 2.4 Forces on a body falling through a fluid

Consider a spherical particle released just below the surface of a
static body of water. As it is starting from rest, its initial velocity is
zero, so the drag forces are initially zero. Once released, the particle
will accelerate due to the dominance of the gravity force. As it
accelerates, the drag force increases until it becomes equal to the
gravity force less buoyancy force. The sum of the forces acting is
now zero and, under these conditions, the particle will continue to
fall at a constant (i.e. terminal) velocity,.

The resistance to motion of an idealised spherical particle in an
infinite medium of liquid depends on diameter d, its settling velocity

Vo, Viscosity of the liquid n, the density of the liquid po and the
shape which may be described by a dimensionless parameter Sp.

ie.R = f(d, Vps K, Pos Sp) . e 2.1

By dimensional analysis, Eqn 2.1 can be written as

R vp.d
fC »R58)=0 e 2.2
vplpod? M "

where 1) = L _ kinematic viscosity.
Po



Drag Coefficient - CD

1

10

2
10

1

0

4
0

18

R
If ———— = Cp = drag coefficient
sz.po.d2 s

and Ypd _ Re = Reynold's number.
n

then R = £(CD, Re, Sp)

The relationship between Cp and Re is shown in Fig. 2.4. Values
of Cp for non-spherical particles are higher than those for spheres.
At low values of R, the graph gives a straight line and at higher
values, the drag coefficient is almost independent of Re.

Stokes'

1
10

Reynolds Number - Ry

Fig. 2.4 Drag coefficient versus Reynold's number
From Fig. 2.4 it is seen that

R . [Yed]!
sz.p.dz [ n ]




19

ie. Re n.Vp.d
According to Stokes' law for spherical particles

R=3rpvpd . 2.3

Gravitational force of attraction
(Ps-po) V.8 ... 2.4

where pg = density of the solid particle
V = volume of spherical particle

... from Eqns 2.3 and 2.4

1 .
vp = ~—(ps - p) d2 : ve 2.5
P ™ Ps-p ._ _

Eqn 2.5 is a statement of Stokes' law for a sphere falling through an

infinite viscous fluid (Re < 1.0) and Cp = %—R‘:

2.3.4.1 Classes of Suspended Solids

Suspended solids entering a sedimentation tank may be divided into
two classes of particles (or floccules)

* those which maintain their individuality, hence terminal velocity,
throughout the settling period

* those which continue to coagulate or flocculate during settling so
that their terminal velocities vary during sedimentation,

2.3.4.2 Settling in an Ideal Sedimentation Tank.
The following assumptions are applicable

* the direction of flow is horizontal

* the velocity is uniform in all parts of the settling zone

* the concentration of suspended particles of each size is uniform in
all parts of the settling zone

* solids entering the sludge zone are not re-suspended.



20

[ f
- » SETTLING ZONE Lt
INLET L I OUTLET
ZONB b Vo > ZONE
= > u Lt
= - -
> v Lt
¢ d
SLUDGE ZONE
e - >

Fig. 2.5 The ideal sedimentation basin (longitudinal
section)

Consider a discrete particle with settling velocity vy which just enters
the sludge zone at the downstream end of the tank.

Vo = settling velocity of particle which strikes the base of the tank in
a time equal to the retention period of the tank.

This particle falls through a depth H in a retention time T of the tank
SO vp =% : .. 2.6

volume of tank v

but T= “flow per unit time = Q ' - 2.7
and, where A = surface area of the tank,
vp=5R-T9._Q .. 2.8

which is the surface overflow rate. Settling, therefore, is
theoretically independent of depth.

The paths traced by discrete particles entering the settling zone is the